Order Parts Online

UTV, ATV and Scooter parts for units manufactured by Chongqing Huansong Ind. Group Co. LTD and distributed by: Hisun, Bennche, Big Muddy, Massimo, Qlink, Supermach / US Titan, Precision and JMC.

Cylinder Head Assy

 

 

Diagram Number

Part Number

Part Name And Standard

Quantity

1

12200-F11-0000

cylinder head comp

1

2

12202-F11-0000

valve guide pipe

2

3

12203-F11-0000

circlip, valve guide circlip

2

4

GB/T 16674-1996

sexangle flang bolt M6×14

1

5

90601-F11-0000

washer 6×13×1.5

1

6

GB/T 899-1988

stud bolt M8×45

2

7

92400-F11-0000

rubber cushion,shock absorber

12

8

12206-F11-0000

pressure-standed plate,cam shaft

1

9

GB/T 5783-2000

sexangle bolt M6×12

2

10

12207-F11-0000

stop push plate,cam

1

11

12250-F11-0000

seal cushion,cylinder head

1

12

90802-F11-0000

cotter pin 14×16

2

13

91203-F11-0000

seal o-ring 14×17.4×7.4

1

14

90031-F11-0000

bolt with plate M10×238

2

15

90032-F11-0000

bolt with plate M10×216

2

16

90602-F11-0000

washer 10×18×2

4

17

GB/T 70.1-2000

cylinder screw M8×50,inner sexangle

2

18

12331-F12-0000

cylinder head left cover

1

19

12332-F12-0000

breather pipe connecting head

1

20

12208-F12-0000

fuel shield plate comp

1

21

GB/T 70.1-2000

cylinder screw M6×25,inner sexangle

2

22

18601-F12-0000

exhaust pipe

1

23

91501-F12-0000

clip clamp

1

24

91204-F11-0000

seal o-ring 109×2.4

1

25

GB/T 16674-1996

sexangle flang bolt M6×12

2

26

12361-F11-0000

inlet valve cover

1

27

12362-F11-0000

outlet valve cover

1

28

91205-F11-0000

seal o-ring 58×2.4

2

29

GB/T 70.1-2000

cylinder screw M6×20,inner sexangle

5

30

33300-F11-0000

spark plug (NGK DR8EA)

1

31

14800-F12-0000

inlet pipe

1

32

91207-F11-0000

seal o-ring 44×2

1

33

GB/T70.1-2000

cylinder screw M8×25,inner sexangle

2

34

90612-F12-0000

washer 8.2×14×1.1

2

35

14801-F12-0000

clamp,inlet pipe

1